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samonias. FCC RADIO TEST REPORT Report No. : FR450318A

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 450318
Test Mode : Mode 1
Test Voltage : Power From System
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuV) | (dB) (dB)
0.172500 33.27 54.84 21.57 | L1 OFF 19.8
0.172500 45.34 64.84 19.50 | L1 OFF 19.8
0.192750 26.94 53.92 26.98 | L1 OFF 19.8
0.192750 41.76 63.92 22.16 | L1 OFF 19.8
0.226500 35.11 52.58 17.47 | L1 OFF 19.8
0.226500 45.80 62.58 16.78 | L1 OFF 19.8
0.307500 31.92 50.04 18.12 | L1 OFF 19.8
0.307500 44,59 60.04 15.45 | L1 OFF 19.8
0.404250 35.11 47.77 12.66 | L1 OFF 19.8
0.404250 42.89 57.77 14.88 | L1 OFF 19.8
0.519000 30.31 46.00 15.69 | L1 OFF 19.8
0.519000 39.08 56.00 16.92 | L1 OFF 19.8
4.197750 22.73 46.00 23.27 | L1 OFF 19.8
4.197750 28.90 56.00 27.10 | L1 OFF 19.8
14.606250 21.58 50.00 28.42 | L1 OFF 19.9
14.606250 25.64 60.00 34.36 | L1 OFF 19.9




EUT Information

Report NO : 450318
Test Mode : Mode 1
Test Voltage : Power From System
Phase : Neutral
Full Spectrum
1007
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.244500 35.46 51.94 16.48 | N OFF 19.8
0.244500 42.79 61.94 19.15 | N OFF 19.8
0.312000 35.81 49.92 14.11 | N OFF 19.8
0.312000 43.43 59.92 16.49 | N OFF 19.8
0.415500 37.59 47.54 9.95 | N OFF 19.8
0.415500 44.67 57.54 12.87 | N OFF 19.8
0.521250 28.87 46.00 17.13 | N OFF 19.8
0.521250 39.22 56.00 16.78 | N OFF 19.8
4.105500 22.57 46.00 23.43 | N OFF 19.8
4.105500 28.09 56.00 2791 | N OFF 19.8
14.138250 22.29 50.00 27.71 | N OFF 20.0
14.138250 26.52 60.00 33.48 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

Appendix C. Radiated Spurious Emission

Temperature : 23.9~26.8°C
Test Engineer : Jesse Wang, Stan Hsieh, and Ken Wu
Relative Humidity : 43.0~68.2%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2385.81 57.38 -16.62 74 41.39 31.96 18.35 | 34.32 100 15 P H
2386.125 51.74 -2.26 54 35.75 31.96 18.35 | 34.32 100 15 A H
* 2412 111.72 - - 95.64 32 18.39 | 34.31 100 15 P H
* 2412 108.61 - - 92.53 32 18.39 | 34.31 100 15 A H
802.11b
H
CHO1
2386.545 56.88 -17.12 74 40.88 31.97 18.35 | 34.32 114 324 P \Y,
2412MHz
2386.23 50.07 -3.93 54 34.08 31.96 18.35 | 34.32 114 324 A \%
* 2412 110.7 - - 94.62 32 18.39 | 34.31 114 324 P \%
* 2412 107.59 - - 91.51 32 18.39 | 34.31 114 324 A V
\%
2328.62 55.93 -18.07 74 39.93 32.1 18.25 | 34.35 100 213 P H
2389.24 46.02 -7.98 54 30 31.99 18.35 | 34.32 100 213 A H
* 2437 112.04 - - 95.97 31.93 18.44 34.3 100 213 P H
* 2437 109.07 - - 93 31.93 18.44 34.3 100 213 A H
2494.61 55.83 -18.17 74 39.28 32.25 18.57 | 34.27 100 213 P H
802.11b
2484.88 45.96 -8.04 54 29.55 32.15 1854 | 34.28 100 213 A H
CH 06
2386.58 55.39 -18.61 74 39.39 31.97 18.35 | 34.32 105 324 P \%
2437MHz
2389.24 46.86 -7.14 54 30.84 31.99 18.35 | 34.32 105 324 A \Y,
* 2437 112.51 - - 96.44 31.93 18.44 34.3 105 324 P \%
* 2437 109.57 - - 93.5 31.92 18.45 34.3 105 324 A \%
2489.64 55.61 -18.39 74 39.12 32.2 18.56 | 34.27 105 324 P \Y,
2496.78 46.14 -7.86 54 29.57 32.27 18.57 | 34.27 105 324 A \%
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* 2462 112.52 - - 96.21 321 18.5 34.29 114 10 P H
* 2462 109.39 - - 93.08 321 18.5 34.29 114 10 A H
2487.2 59.55 -14.45 74 43.11 32.17 18.55 | 34.28 114 10 P H
2487.88 52.82 -1.18 54 36.36 32.18 18.56 | 34.28 114 10 A H
H
802.11b
H
CH11
* 2462 111.92 - - 95.61 321 18.5 34.29 100 323 P \Y
2462MHz
* 2462 108.85 - - 92.54 321 18.5 34.29 100 323 A \Y
2487.92 58.43 -15.57 74 41.97 32.18 18.56 | 34.28 100 323 P \%
2487.96 51.18 -2.82 54 34.72 32.18 18.56 | 34.28 100 323 A \Y
\%
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl-2 0f 18
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FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 48.87 -25.13 74 60.75 34.2 13.06 | 59.14 219 193 P H
4824 45.65 -8.35 54 57.53 34.2 13.06 | 59.14 219 193 A H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 50.27 -23.73 74 62.15 34.2 13.06 | 59.14 202 223 P \Y,
2412MHz
4824 46.63 -7.37 54 58.51 34.2 13.06 | 59.14 202 223 A \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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Report No. : FR450318A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 46.59 -27.41 74 58.3 34.25 13.07 | 59.03 176 196 P H
4874 41.69 -12.31 54 53.4 34.25 13.07 | 59.03 176 196 A H
7311 55.65 -18.35 74 62.3 35.8 15.28 | 57.73 103 177 P H
7311 52.38 -1.62 54 59.03 35.8 15.28 | 57.73 103 177 A H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 46.73 -27.27 74 58.44 34.25 13.07 | 59.03 215 301 P \Y
2437TMHz
4874 42.79 -11.21 54 54.5 34.25 13.07 | 59.03 215 301 A \%
7311 55.7 -18.3 74 62.35 35.8 15.28 | 57.73 197 243 P \Y,
7311 52.53 -1.47 54 59.18 35.8 15.28 | 57.73 197 243 A \Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 46.11 -27.89 74 57.62 34.35 13.06 | 58.92 100 204 P H
4924 42.72 -11.28 54 54.23 34.35 13.06 | 58.92 100 204 A H
7386 53.82 -20.18 74 60.5 35.73 1541 | 57.82 | 298 170 P H
7386 51.05 -2.95 54 57.73 35.73 1541 | 57.82 | 298 170 A H
H
H
H
H
H
H
H

802.11b
H

CH11
4924 47.45 -26.55 74 58.96 34.35 13.06 | 58.92 | 200 299 P \Y,

2462MHz
4924 44.2 -9.8 54 55.71 34.35 13.06 | 58.92 | 200 299 A \%
7386 53.03 -20.97 74 59.71 35.73 1541 | 57.82 | 200 134 P V
7386 50.42 -3.58 54 57.1 35.73 1541 | 57.82 | 200 134 A V
\%
V
\%
V
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-50f 18
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.065 62.84 -11.16 74 46.82 31.99 18.35 | 34.32 | 100 14 P H
2390 50.68 -3.32 54 34.65 32 18.35 | 34.32 | 100 14 A H
* 2412 110.75 - - 94.67 32 18.39 | 34.31 | 100 14 P H
* 2412 103.36 - - 87.28 32 18.39 | 34.31 | 100 14 A H
H
802.11g
H
CHoO1
2384.445 60.06 -13.94 74 44.1 31.94 18.34 | 3432 | 124 | 326 P \Y,
2412MHz
2390 49.58 -4.42 54 33.55 32 18.35 | 3432 | 124 | 326 A |V
* 2412 109.76 - - 93.68 32 18.39 | 3431 | 124 | 326 P \Y,
* 2412 102.68 - - 86.6 32 18.39 | 3431 | 124 | 326 A |V
\Y
\Y,
2389.24 64.04 -9.96 74 48.02 31.99 18.35 | 3432 | 100 | 218 P H
2389.94 50.5 -3.5 54 34.47 32 18.35 | 34.32 | 100 | 218 A H
* 2437 114.14 - - 98.07 31.93 18.44 34.3 100 | 218 P H
* 2437 106.32 - - 90.25 31.93 18.44 34.3 100 | 218 A H
2483.9 67.76 -6.24 74 51.36 32.14 18.54 | 34.28 | 100 | 218 P H
802.11g
2483.5 51.48 -2.52 54 35.09 32.13 18.54 | 3428 | 100 | 218 A H
CH 06
2387 64.11 -9.89 74 48.11 31.97 18.35 | 34.32 | 107 | 325 P \Y,
2437MHz
2389.8 52.43 -1.57 54 36.4 32 18.35 | 3432 | 107 | 325 A |V
* 2437 115.2 - - 99.13 31.93 18.44 34.3 107 | 325 P \Y,
* 2437 106.88 - - 90.81 31.93 18.44 34.3 107 | 325 A |V
2484.25 67.35 -6.65 74 50.95 32.14 18.54 | 3428 | 107 | 325 P \Y
2483.5 51.17 -2.83 54 34.78 32.13 18.54 34.28 107 325 A \%
TEL : 886-3-327-3456 Page Number : C1-6 of 18
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* 2462 110.6 - - 94.29 32.1 18.5 34.29 116 15 P H
* 2462 102.74 - - 86.43 32.1 18.5 34.29 116 15 A H
2484.44 62.06 -11.94 74 45.66 32.14 1854 | 34.28 116 15 P H
2483.52 51.5 -2.5 54 35.1 32.14 1854 | 34.28 116 15 A H
H
802.11g
H
CH 11
* 2462 109.95 - - 93.64 32.1 18.5 34.29 | 100 323 P \%
2462MHz
* 2462 102.2 - - 85.89 32.1 18.5 34.29 | 100 | 323 A \%
2483.88 62.39 -11.61 74 45.99 32.14 18.54 | 34.28 | 100 | 323 P \Y,
2483.52 50.56 -3.44 54 34.16 32.14 1854 | 34.28 | 100 | 323 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-7 of 18
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 43.29 -30.71 74 55.17 34.2 13.06 59.14 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 43.27 -30.73 74 55.15 34.2 13.06 59.14 - - P \%
2412MHz
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 41.54 -32.46 74 53.25 34.25 13.07 | 59.03 - - P H
7311 55.59 -18.41 74 62.24 35.8 15.28 | 57.73 113 177 P H
7311 45.55 -8.45 54 52.2 35.8 15.28 | 57.73 113 177 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 41.87 -32.13 74 53.58 34.25 13.07 | 59.03 - - P \Y
2437TMHz
7311 55.95 -18.05 74 62.6 35.8 15.28 | 57.73 222 243 \%
7311 46.85 -7.15 54 53.5 35.8 15.28 | 57.73 222 243 A \Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 43.14 -30.86 74 54.65 34.35 13.06 | 58.92 - - P H
7386 43.9 -30.1 74 50.58 35.73 15.41 | 57.82 - - P
802.11g
CH 11
4924 42.69 -31.31 74 54.2 34.35 13.06 | 58.92 - - P
2462MHz
7386 44.47 -29.53 74 51.15 35.73 1541 | 57.82 - - P

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2382.555 63.16 -10.84 74 47.21 31.93 18.34 | 34.32 102 17 P H
2387.7 51.71 -2.29 54 35.7 31.98 18.35 34.32 102 17 A H
* 2412 110.23 - - 94.15 32 18.39 | 34.31 102 17 P H
* 2412 102.76 - - 86.68 32 18.39 | 34.31 102 17 A H
802.11ax H
HE20 Full H
CHO1 2389.695 61.91 -12.09 74 45.88 32 18.35 34.32 100 324 P \%
2412MHz 2387.595 50.72 -3.28 54 3471 | 3198 | 1835 | 3432 | 100 | 324 | A | V
* 2412 111.59 - - 95.51 32 18.39 34.31 100 324 P \%
* 2412 102.2 - - 86.12 32 18.39 34.31 100 324 A \%
\%
\%
2383.22 58.64 -15.36 74 42.69 31.93 18.34 34.32 107 17 P H
2389.94 48.44 -5.56 54 3241 32 18.35 34.32 107 17 A H
* 2437 112.47 - - 96.4 31.93 18.44 34.3 107 17 P H
* 2437 104.14 - - 88.07 31.93 18.44 34.3 107 17 A H
802.11ax 2483.69 59.69 |-14.31 74 4329 | 3214 | 1854 | 3428 | 107 | 17 P | H
HEZ20 Full 2483.5 47.27 -6.73 54 30.88 32.13 18.54 34.28 107 17 A H
CH 06 2389.24 61.04 -12.96 74 45.02 31.99 18.35 34.32 100 323 P \%
2437MHz 2389.94 47.96 | -6.04 54 31.93 32 18.35 | 3432 | 100 | 323 | A | V
* 2437 112.44 - - 96.37 31.93 18.44 34.3 100 323 P \%
* 2437 104.09 - - 88.02 31.93 18.44 34.3 100 323 A \%
2483.83 60.08 -13.92 74 43.68 32.14 18.54 34.28 100 323 P \%
2483.5 47.31 -6.69 54 30.92 32.13 18.54 34.28 100 323 A \%

TEL : 886-3-327-3456 Page Number : C1-11 of 18
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 109.63 - - 93.32 321 18.5 34.29 111 5 P H
* 2462 101.67 - - 85.36 32.1 185 34.29 111 5 A H
2484.04 62.11 -11.89 74 45.71 32.14 18.54 34.28 111 5 P H
2483.52 51.44 -2.56 54 35.04 32.14 18.54 34.28 111 5 A H
802.11ax H
HE20 Full H
CH11 * 2462 108.51 - - 92.2 321 18.5 34.29 | 100 | 344 P \Y
2462MHz * 2462 100.1 - - 83.79 32.1 18.5 34.29 100 344 A \%
2485.56 61.28 -12.72 74 44.85 32.16 18.55 34.28 100 344 P \%
2483.52 50.21 -3.79 54 33.81 32.14 18.54 | 34.28 | 100 | 344 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 42.79 -31.21 74 54.67 34.2 13.06 | 59.14 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 43.65 |-30.35 74 55.53 34.2 13.06 | 59.14 - - P |V
2412MHz \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 42.89 -31.11 74 54.6 34.25 13.07 59.03 - - P H
7311 54.54 -19.46 74 61.19 35.8 15.28 57.73 300 170 P H
7311 45.65 -8.35 54 52.3 35.8 15.28 57.73 300 170 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 42.86 -31.14 74 54.57 34.25 13.07 59.03 - - P \%
2437MHz 7311 53.14 | -20.86 74 59.79 35.8 15.28 | 57.73 | 215 | 290 v
7311 44.15 -9.85 54 50.8 35.8 15.28 | 57.73 | 215 | 290 A |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 42.66 -31.34 74 54.17 34.35 13.06 58.92 - - P H
7386 42.95 -31.05 74 49.63 35.73 15.41 57.82 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 41.96 -32.04 74 53.47 34.35 13.06 58.92 - - P \%
2462MHz 7386 43.08 |-30.92 74 49.76 | 3573 | 1541 | 57.82 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-150f 18




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2388.855 66.22 -7.78 74 50.2 31.99 18.35 | 34.32 100 14 P H
2389.59 52.29 -1.71 54 36.26 32 18.35 34.32 100 14 A H
* 2412 114.83 - - 98.75 32 18.39 | 34.31 100 14 P H
802.11ax | * 2412 107.34 - - 91.26 32 1839 | 3431 | 100 | 14 | A | H
HE20 H
Partial H
106/53 2389.59 68.84 -5.16 74 52.81 32 18.35 | 34.32 100 323 P \%
CHO1 2389.275 52.17 -1.83 54 36.15 | 31.99 | 1835 | 3432 | 100 | 323 | A | V
2412MHz | « 2412 112.96 - - 96.88 32 1839 | 3431 | 100 | 323 | P | V
* 2412 105.22 - - 89.14 32 18.39 34.31 100 323 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

2.4GHz WIFI 802.11b (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24321 37.89 -36.11 74 49.15 38.82 7.79 57.87 - - P
2.4GHz
802.11b
24699 37.39 -36.61 74 47.85 39 8.18 57.64 - - P
SHF

< I K| KKK KK KK <KK<Kjrjjxzfxjxyxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Report No. : FR450318A

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
61.86 31.91 -8.09 40 48.17 12.02 1.63 2991 | 355 | 136 | Q | H
156.09 28.51 -14.99 43.5 39.25 16.58 2.52 29.84 - - P H
240.6 37.12 -8.88 46 46.95 17.02 2.97 29.82 - - P H
426.7 29.66 |-16.34 46 33.13 22.36 3.96 29.79 - - P H
857.2 34.29 -11.71 46 29.65 28.26 5.5 29.12 - - P H
951.7 33.96 |-12.04 46 27.77 29.08 5.77 28.66 - - P H
H
H
H
H
H

2.4GHz
H

802.11b
L 30 31.67 -8.33 40 36.21 24.29 1.11 29.94 - - P \%
43.23 26.46 -13.54 40 37.03 18.01 1.35 29.93 - - P \%
61.86 30.41 -9.59 40 46.67 12.02 1.63 29.91 - - P \%
517.7 30.41 -15.59 46 32.29 23.69 4.22 29.79 - - P \%
794.2 32.39 -13.61 46 29.34 27.11 5.24 29.3 - - P \%
946.1 36.38 -9.62 46 30.04 29.28 5.75 28.69 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
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FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.59 57.66 -16.34 74 41.63 32 18.35 | 3432 | 362 | 236 P H
2389.38 49.94 -4.06 54 33.92 31.99 18.35 | 3432 | 362 | 236 A H
* 2412 106.21 - - 90.13 32 18.39 | 3431 | 362 | 236 P H
* 2412 103.15 - - 87.07 32 18.39 | 3431 | 362 | 236 A H
802.11b
H
CHoO1
2379.615 56.49 -17.51 74 40.57 31.9 18.34 | 3432 | 351 148 P \Y
2412MHz
2389.275 47.35 -6.65 54 31.33 31.99 18.35 | 3432 | 351 148 A |V
* 2412 108.46 - - 92.38 32 18.39 | 3431 | 351 148 P \Y
* 2412 105.42 - - 89.34 32 18.39 | 3431 | 351 148 A |V
\Y,
2320.64 54.58 -19.42 74 38.59 32.1 18.24 | 3435 | 386 | 237 P H
2389.66 45.31 -8.69 54 29.28 32 18.35 | 34.32 | 386 | 237 A H
* 2437 112.42 - - 96.35 31.93 18.44 34.3 386 | 237 P H
* 2437 109.31 - - 93.24 31.93 18.44 34.3 386 | 237 A H
2492.79 55.43 -18.57 74 38.9 32.23 18.57 | 34.27 | 386 | 237 P H
802.11b
2483.83 47.19 -6.81 54 30.79 32.14 1854 | 3428 | 386 | 237 A H
CH 06
2356.48 54.23 -19.77 74 38.22 32.04 18.3 3433 | 385 | 306 P \Y
2437MHz
2388.82 45.14 -8.86 54 29.12 31.99 18.35 | 3432 | 385 | 306 A |V
* 2437 110.1 - - 94.03 31.93 18.44 34.3 385 | 306 P \Y
* 2437 106.93 - - 90.86 31.93 18.44 34.3 385 | 306 A |V
2496.5 55.85 -18.15 74 39.29 32.26 18.57 | 34.27 | 385 | 306 P \Y,
2483.76 46.38 -7.62 54 29.98 32.14 18.54 | 34.28 | 385 | 306 A |V
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* 2462 109.05 - - 92.74 32.1 18.5 34.29 | 120 109 P H
* 2462 105.93 - - 89.62 32.1 18.5 34.29 | 120 109 A H
2483.6 59.03 -14.97 74 42.63 32.14 1854 | 34.28 | 120 109 P H
2487.88 52.74 -1.26 54 36.28 32.18 1856 | 34.28 | 120 109 A H
H
802.11b
H
CH 11
* 2462 107.53 - - 91.22 32.1 18.5 34.29 | 387 154 P \%
2462MHz
* 2462 104.6 - - 88.29 32.1 18.5 34.29 | 387 154 A \%
2483.68 56.79 -17.21 74 40.39 32.14 18.54 | 34.28 | 387 154 P \Y,
2483.52 47.67 -6.33 54 31.27 32.14 1854 | 34.28 | 387 154 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 48.64 -25.36 74 60.52 34.2 13.06 | 59.14 302 169 P H
4824 45.78 -8.22 54 57.66 34.2 13.06 | 59.14 | 302 | 169 | A | H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 46.97 -27.03 74 58.85 34.2 13.06 | 59.14 | 383 245 P \Y,
2412MHz
4824 42.82 -11.18 54 54.7 34.2 13.06 | 59.14 | 383 245 A \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 47.38 -26.62 74 59.09 34.25 13.07 | 59.03 102 245 P H
4874 43.09 -10.91 54 54.8 34.25 13.07 | 59.03 102 245 A H
7311 55.51 -18.49 74 62.16 35.8 15.28 | 57.73 376 193 P H
7311 52.33 -1.67 54 58.98 35.8 15.28 | 57.73 376 193 A H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 42.95 -31.05 74 54.66 34.25 13.07 | 59.03 100 121 P \Y
2437TMHz
4874 37.41 -16.59 54 49.12 34.25 13.07 | 59.03 100 121 A \%
7311 50.27 -23.73 74 56.92 35.8 15.28 | 57.73 400 259 P \Y,
7311 46.67 -7.33 54 53.32 35.8 1528 | 57.73 | 400 | 259 | A | V
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 49.8 -24.2 74 61.31 34.35 13.06 | 58.92 | 294 171 P H
4924 46.19 -7.81 54 57.7 34.35 13.06 | 58.92 | 294 171 A H
7386 50.69 -23.31 74 57.37 35.73 1541 | 57.82 | 398 206 P H
7386 46.27 -7.73 54 52.95 35.73 1541 | 57.82 | 398 206 A H
H
H
H
H
H
H
H

802.11b
H

CH11
4924 45.26 -28.74 74 56.77 34.35 13.06 | 58.92 | 299 192 P \Y,

2462MHz
4924 41 -13 54 52.51 34.35 13.06 | 58.92 | 299 192 A \%
7386 48.82 -25.18 74 55.5 35.73 1541 | 57.82 | 398 103 P V
7386 43.64 -10.36 54 50.32 35.73 1541 | 57.82 | 398 103 A V
\%
V
\%
V
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2387.49 62.38 | -11.62 74 46.38 31.97 18.35 | 3432 | 400 | 231 P H
2389.905 51.48 -2.52 54 35.45 32 18.35 | 34.32 | 400 | 231 A | H
* 2412 111.82 - - 95.74 32 18.39 | 3431 | 400 | 231 P H
* 2412 104.39 - - 88.31 32 18.39 | 3431 | 400 | 231 A | H
H
802.11g
H
CHO1
2389.485 60.26 | -13.74 74 44.24 31.99 18.35 | 34.32 | 400 | 316 P |V
2412MHz
2387.595 49.47 -4.53 54 33.46 31.98 18.35 | 34.32 | 400 | 316 AV
* 2412 108.75 - - 92.67 32 18.39 | 34.31 | 400 | 316 P |V
* 2412 100.99 - - 84.91 32 18.39 | 34.31 | 400 | 316 AV
\
\
2389.52 64.54 -9.46 74 48.51 32 18.35 | 3432 | 359 | 235 P H
2389.94 52.95 -1.05 54 36.92 32 18.35 | 3432 | 359 | 235 A | H
* 2437 112.61 - - 96.54 31.93 18.44 34.3 359 | 235 P H
* 2437 104.79 - - 88.72 31.93 18.44 34.3 359 | 235 A | H
2484.88 62.64 | -11.36 74 46.23 32.15 1854 | 34.28 | 359 | 235 P H
802.11g
24835 48.27 -5.73 54 31.88 32.13 1854 | 3428 | 359 | 235 A | H
CH 06
2389.52 63.41 | -10.59 74 47.38 32 18.35 | 34.32 | 400 | 148 P |V
2437MHz
2389.94 50.54 -3.46 54 3451 32 18.35 | 34.32 | 400 | 148 AV
* 2437 109.05 - - 92.98 31.93 18.44 343 400 | 148 P |V
* 2437 100.84 - - 84.77 31.93 18.44 34.3 400 148 A \%
2483.62 59.69 |-14.31 74 43.29 32.14 1854 | 34.28 | 400 | 148 P |V
24835 47.34 -6.66 54 30.95 32.13 1854 | 34.28 | 400 | 148 AV
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2462 109.36 - - 93.05 32.1 18.5 34.29 116 112 P H
2462 102.13 - - 85.82 32.1 18.5 34.29 116 112 A H
2483.84 63.81 -10.19 74 47.41 32.14 1854 | 34.28 116 112 P H
2483.52 52.4 -1.6 54 36 32.14 1854 | 34.28 116 112 A H
H
802.11g
H
CH 11
2462 101.76 - - 85.45 32.1 18.5 34.29 | 400 313 P \%
2462MHz
2462 95.65 - - 79.34 32.1 18.5 34.29 | 400 | 313 A \%
2483.68 61.32 -12.68 74 44.92 32.14 18.54 | 34.28 | 400 | 313 P \Y,
2483.52 48.84 -5.16 54 32.44 32.14 1854 | 34.28 | 400 | 313 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 43.66 -30.34 74 55.54 34.2 13.06 59.14 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 42.88 -31.12 74 54.76 34.2 13.06 59.14 - - P \%
2412MHz
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 43.05 -30.95 74 54.76 34.25 13.07 | 59.03 - - P H
7311 61.48 -12.52 74 68.13 35.8 15.28 | 57.73 375 193 P H
7311 52.24 -1.76 54 58.89 35.8 15.28 | 57.73 375 193 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 43.06 -30.94 74 54.77 34.25 13.07 | 59.03 - - P \Y
2437TMHz
7311 55.97 |-18.03 74 62.62 358 15.28 | 57.73 | 387 | 259 \
7311 46.67 -7.33 54 53.32 35.8 1528 | 57.73 | 387 | 259 | A | V
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 42.92 -31.08 74 54.43 34.35 13.06 | 58.92 - - P H
7386 45.79 -28.21 74 52.47 35.73 15.41 | 57.82 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 11
4924 42.36 -31.64 74 53.87 34.35 13.06 | 58.92 - - P \Y,
2462MHz
7386 43.11 -30.89 74 49.79 35.73 1541 | 57.82 - - P \Y
\Y,
\Y,
\Y
\Y,
\Y
\Y,
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2386.545 64.14 -9.86 74 48.14 31.97 18.35 | 34.32 133 106 P H
2390 52.85 -1.15 54 36.82 32 18.35 34.32 133 106 A H
* 2412 112.61 - - 96.53 32 18.39 | 34.31 133 106 P H
* 2412 104.19 - - 88.11 32 18.39 | 34.31 133 106 A H
802.11ax H
HE20 Full H
CHO1 2373.21 61.49 -12.51 74 45.6 31.9 18.32 34.33 400 319 P \%
2412MHz 2389.905 50.35 | -3.65 54 34.32 32 18.35 | 3432 | 400 | 319 | A | V
* 2412 109.84 - - 93.76 32 18.39 | 34.31 400 319 P \%
* 2412 100.8 - - 84.72 32 18.39 34.31 400 319 A \%
\%
\%
2388.54 61.99 -12.01 74 45.97 31.99 18.35 34.32 400 238 P H
2389.94 49.49 -4.51 54 33.46 32 18.35 | 34.32 400 238 A H
* 2437 112.15 - - 96.08 31.93 18.44 34.3 400 238 P H
* 2437 104.17 - - 88.1 31.93 18.44 34.3 400 238 A H
802.11ax 2483.9 58.95 -15.05 74 42.55 32.14 18.54 34.28 400 238 P H
HEZ20 Full 2483.5 46.88 -7.12 54 30.49 32.13 18.54 34.28 400 238 A H
CH 06 2389.52 60.03 -13.97 74 44 32 18.35 34.32 400 321 P \%
2437MHz 2389.94 47.79 | -6.21 54 31.76 32 18.35 | 3432 | 400 | 321 | A | V
* 2437 107.36 - - 91.29 31.93 18.44 34.3 400 321 P \%
* 2437 98.98 - - 82.91 31.93 18.44 34.3 400 321 A \%
2485.79 57.42 -16.58 74 40.99 32.16 18.55 34.28 400 321 P \%
2483.5 46.93 -7.07 54 30.54 32.13 18.54 34.28 400 321 A \%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2462 109.22 - - 92.91 321 18.5 34.29 130 108 P H
2462 100.69 - - 84.38 321 18.5 34.29 | 130 | 108 A H
2485.84 65.42 -8.58 74 48.99 32.16 18.55 34.28 130 108 P H
2483.52 51.99 -2.01 54 35.59 32.14 18.54 34.28 130 108 A H
802.11ax H
HE20 Full H
CH11 2462 105.5 - - 89.19 32.1 185 34.29 385 155 P \%
2462MHz 2462 97.64 - - 81.33 32.1 185 | 34.29 | 385 | 155 | A | V
2483.68 58.14 -15.86 74 41.74 32.14 18.54 34.28 385 155 P \%
2483.52 48.48 -5.52 54 32.08 32.14 18.54 34.28 385 155 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-12 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 44.14 -29.86 74 56.02 34.2 13.06 | 59.14 - - P H

H

H

H

H

H

H

H

H

H

802.11ax H
HE20 Full H
CHO1 4824 43.59 -30.41 74 55.47 34.2 13.06 59.14 - - P \Y,
2412MHz \VJ
\%

\%

\%

\%

\%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number 1 C2-13 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 43.5 -30.5 74 55.21 34.25 13.07 59.03 - - P H
7311 60.3 -13.7 74 66.95 35.8 15.28 | 57.73 | 333 | 193 P H
7311 50.71 -3.29 54 57.36 35.8 15.28 57.73 333 193 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 42.6 -31.4 74 54.31 34.25 13.07 59.03 - - P \%
2437MHz 7311 55.19 | -18.81 74 61.84 35.8 1528 | 57.73 | 378 | 178 v
7311 45.36 -8.64 54 52.01 35.8 15.28 57.73 378 178 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 43.13 -30.87 74 54.64 34.35 13.06 58.92 - - P H
7386 43.49 -30.51 74 50.17 35.73 15.41 57.82 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 42.11 -31.89 74 53.62 34.35 13.06 58.92 - - P \%
2462MHz 7386 42,07 |-31.93 74 48.75 | 3573 | 1541 | 57.82 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2387.49 68.26 -5.74 74 52.26 31.97 18.35 | 34.32 400 244 P H
2389.065 51.33 -2.67 54 35.31 31.99 18.35 34.32 400 244 A H
* 2412 113.55 - - 97.47 32 18.39 34.31 400 244 P H
802.11ax | * 2412 104.87 - - 88.79 32 1839 | 34.31 | 400 | 244 | A | H
HE20 H
Partial H
106/53 2386.86 66.62 -7.38 74 50.62 31.97 18.35 | 34.32 395 167 P \%
CHO1 2389.275 49.95 | -4.05 54 3393 | 3199 | 1835 | 3432 | 395 | 167 | A | V
2412MHz | « 2412 111.79 - - 95.71 32 1839 | 3431 | 395 | 167 | P | V
* 2412 103.12 - - 87.04 32 18.39 34.31 395 167 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-16 of 20
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24776 37.29 -36.71 74 47.56 39.05 8.26 57.58 - - P
2.4GHz
802.11g
25000 36.95 -37.05 74 46.65 39.2 8.5 57.4 - - P
SHF

< I K| KKK KK KK <KK<Kjrjjxzfxjxyxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number 1 C2-17 of 20
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FCC RADIO TEST REPORT

Report No. : FR450318A

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
61.86 32.21 -7.79 40 48.47 12.02 1.63 2991 | 300 | 325 | Q | H
155.82 28.74 -14.76 43.5 39.46 16.6 2.52 29.84 - - P H
240.87 37.88 -8.12 46 47.68 17.05 2.97 29.82 - - P H
692 29.31 |-16.69 46 27.92 26.13 4.87 29.61 - - P H
847.4 33.29 -12.71 46 28.91 28.1 5.46 29.18 - - P H
956.6 33.9 -12.1 46 27.07 29.66 5.79 28.62 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 30.54 23.67 -16.33 40 28.36 24.13 1.12 29.94 - - P \%
61.86 27.78 -12.22 40 44.04 12.02 1.63 29.91 - - P \%
179.31 34.12 -9.38 43.5 46.31 14.9 2.74 29.83 - - P \%
820.8 32.57 -13.43 46 29.24 27.21 5.35 29.23 - - P \%
913.9 34.27 -11.73 46 29.01 28.37 5.69 28.8 - - P \%
959.4 34.94 -11.06 46 27.99 29.74 5.8 28.59 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted
emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 C2-19 of 20
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : C2-20 of 20
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Appendix D. Radiated Spurious Emission Plots

. Temperature : 23.9~26.8°C
Test Engineer : Jesse Wang, Stan Hsieh, and Ken Wu
Relative Humidity : [43.0~68.2%
TEL : 886-3-327-3456 Page Number : D1-1 of 47
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
1 Horizontal Fundamental

]

1000} / 100.0|

y wd

200 £ PEAK 74|
— —

P L ey 500 et o

i

i s T e o
TNV e s o
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g

y e

800 / 800

500) e 500) i P ) == e
40.0/ T i BN s S

g

PN SR o o
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Avg.

110.0/ 110.0| 1
po
by -l 1 1 ]
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o
e A o
Peak
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g
by 1
q . —+ }
40.0) P e i et
e
e ot v

+RBW:1000.000KHz VBW:0.010KHz SWT:AUtD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Peak

) cBuvim) Date: 20240628 ) @uvm) Date: 20240628
1300 1300
1200 1200
S

109 o)
1000 1000

900 a0

a0 \ a0 PR
00 70

o p—e o A it W
50.0 50,01t MmN

409 a0

300 300

200 200

100 100

S0z FED 750 700, zi00. T PO T NN 1 R Y 00

Froquency (i) Frequency (Hz)
aacHor Y

site
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

site
Condition

+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

Avg.

s oBuvm vate: 20240828 2 B bat: 20240628
1304 1304
1204 1204
100 10
100 1004
o0 / s0d
w09 s0d
70 70d
LY [ 609) VG 54
s00) i N of 509 e ——
wnw 40,0 e e ——
309 304
209 204
10d 104
T I ) F N ST T o T T T 0 B B T o
Freauency Wiz Hreauency iz
ste oscHor iy ste oscHo 1Y
Conditon +AVG_BE 54 3m HF_ANT_00075562 HORIZONTAL Conditon AV

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

/G_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

oate: 20240820
-
P
\
T
\\MAW
TR P T 7o g T B0
Freauency (aia
oscHor Y
Condition  +PEAK_BE_743m HF_ANT 00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

A @BuVim)

Date: 20240628

N

\\ﬂ\‘

ANALDA L

AVG_BE_54]

430 2840, 250, 24

0. 2470,
Frequency (MHz)
+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

2480, 2490, 250

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

A (@Buvim) Date: 2024.06.28 A dBuvim) Date: 2024.06.28
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 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VEW:3000.000KHZ SWT:AUto
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1300 1300
1200 1200
1109 A o
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

1 (@BuVim)

Date: 20240628

900)
809 PERK_BE 74|
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FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CH11 2462MHz
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Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical
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Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz
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Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO06 2437MHz - L
1 Horizontal Fundamental
= -
600 pim 600 o |
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o
o
AN TNA ey o o
Peak
uog
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An.nwwl"’/__‘—’
2
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

1 (@BuVim) Date: 2024-06-27

|<onw~»w-\\
1000)
000 M»

w00 M oAk o 74
70.0] ot R b,

!
Mttt

430 2840, 2450, 2460, 0. 2480, 2490, 2500
Froquency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

1 (@BuVim) Date: 20240627
1300)

1200)

1100

B

700)
600) AVG_BE_54]
—_— |

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Peak

1 @BuVim)

Date: 2024-06-27

e i Mt

W/,JW

et

3102320,

site
Condition

2340, 2360,

2400, 2420, 2440, 24

2380,
Froquency (MHz)

+03CHO7-HY
+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

) @u

Date: 20240627

PERK 74

e

000

site
Condition

300 1500, 1700, 1s00. 2100 2300 2600, 21t
Frequency (MiHz)

+03CHO7-HY

+PEAK_73 3m HF_ANT 00075962 VERTICAL

*RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

00, 3000

Avg.

A @BuVim)

Date: 20240627

3102520,

site <03
Condition

2340, 2360, 2400, 220,

2380, 2040, 24
Frequency (MHz)
CHOT-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

) aBu

Date: 20240627

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300]
200]
100]

000

site
Condition

300 1500 700, 1e00. 2100 2300 2600.  Z700.
Frequency (MHz)

+03CHO7-HY

+ AVG_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-14 of 47



ssamonias. FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2024-06-27

10,0 e

WJWM
Mt

PERK_BE 74|

430 2840, 2450,

+03CHO7-HY

2460

3 0. 2480,
Froquency (MHz)

Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

2490, 2500

Left Blank

Avg.

A @BuVim)

Date: 20240627

AVG_BE_54]

2840, 250,

+03CHO7-HY

24 2480,

0. 2470,
Frequency (MHz)

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

2490,

250

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto
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o
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AN M bt s A ey ——
50,0 50.0{nrm-sgi st i gt
s
e
e oo e o
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o
o IEAY
700) N 704
600 \\/\\_/\ AVG_BE 54| 00 AVG 54
s _——
40.0) An.nwﬁ”f
s

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

ool 100 5
o
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" e A 9 SRS U P s = e
o
o
e e o
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900 kY 00|
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d s ——
40.0) Ann\——/-“"f”//—_
e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz
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o
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o VP SRR St B
50.0 L 50,0} st
o
e T oo B e
oy
o
. —— e —t——
— R N =
40.0) 40,0 -
o
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2024-06-27

310 2320, 2340, 2360,
Froquency (MHz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

site
Condition

2380, 2400, 215

) (@Buvim)

Date: 20240627

1300
1200
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a0
700
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T e
50,0t
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304
200
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PERK 74
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1300 1500,

+03CHO7-HY

+PEAK_73 3m HF_ANT 00075962 VERTICAL
*RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

700, 1e00. 2100 2300 2600, 2700, 3000

Frequency (MiHz)

Avg.
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Date: 20240627

—

A

310 2320, 240, 2360,

Frequency (MHz)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

2380,
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) aBu

Date: 20240627

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300]
200]
100]
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Condition

300 1500,

+03CHO7-HY

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

900, 2100 z300 2500 2700, 0
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH06 2437MHz - L
1 Horizontal Fundamental
110.0f 110.0| f
o
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

1 Horizontal Fundamental

1 (@BuVim) Date: 2024-06-27

-

1000

200

00 oy PEAK B 74
s

o MW"‘%«.‘

Wrdubbat o]
500 +

430 2840, 2450, 2460, 0. 2480, 2490, 2500
Froquency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

1 (@BuVim) Date: 20240627

600) AVG_BE_54]
500

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

Vertical

Fundamental

1 (@BuVim) Date: 2024-06-27

=

T P Y S B

) (@Buvim)

Date: 20240627

PERK 74

AL T

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo
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50.0] 5n>nw4,wﬂ—~rw~www
100 400
200 s00)
200 200)
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Sz A 750 FE T T T L 0 mea zoo om0
Fraauency Wiz Froguency (i)
sie ascroTHY ite aacro7HY
Conditon {PEAK_BE_74 3 HE_ANT.00075562 VERTICAL Conditon {PEAK_78:3m HF_ANT 00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KH2 VBW:3000.000KHz SWT:AUto
) By bate: 20240627 J aBvm) vate 20240627
1300 1300
1200 1200
109 10
100.0| T 100.0{
o00) s0q)
w00 w00
700 700 ‘
609 s0g) Y )
50 — s0d ]
S — —
) o A G A
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T N &) FE T R T T N oo a0 o6 oo 06, Zio0 206 700700 o
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Conditon  AVG_BE 543m HE_ANT_00075362 VERTICAL Condition AVG 54 3m HF_ANT_00075362 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (g8

wim)

Date: 2024-06-27

0.0
s i

\M«WMMUWM

PERK_BE 74|

N AR——

2840, 2450, 2460, 0. 2480,
Froquency (MHz)

+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

2490, 2500

Left blank

Avg.

A @BuVim)

Date: 20240627

AVG_BE_54]

2840, 250, 2460 2470, 2480,
Frequency (MHz)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

2490, 250

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

1 (@Buvim) Date: 2024.06.27 A dBuvim) Date: 2024.06.27
1300 1300
1200 1200
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1100 o)
[T T
1000 1000
900 904
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Condition PEAK_BE_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VEW:3000.000KHZ SWT:AUto
A (@Buvim) Date: 2024.06.27 A @Buvim) Date: 2024.06.27
1300 1300
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Condition $AVG_BE_54 3m HF_ANT 00075962 HORIZONTAL Condition +AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KH? SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

Vertical

Fundamental

1 (@BuVim) Date: 2024-06-27

) @u

Date: 20240627

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

Horizontal

Fundamental

(@Buvim)

Date: 20240629

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz
1 Vertical Fundamental
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical

A (6Buvim) Date: 2024.06.28 o1 gBuvim) Date: 2024.06.28
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz
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Vertical
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Date: 20240628

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]
400

300]
200)
100
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Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

Froquency (MHz)

1 (@BuVim) Date: 20240628

AVG |54

site
Condition

17.7G
~18G
Avg.
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)
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1000
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100
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Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

) (@Buvim) Date: 2024.06.27 A (@Bavim) Date: 2024.06.27
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Condition  PEAK 74 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK 74 3m HF_ANT_000755962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

1 (@BuVim) Date: 20240627

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500
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+ AVG_54 3m HF_ANT_00075962 HORIZONTAL
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Froquency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

A (@BuVim) Date: 20240629 ) (@Buvim) Date: 20240629
1300) 1300

1200) 1200

110 10|

1000) 1000

900 90|

809 PEAK 74 809 PERK 74
700 700]

600) VG 54 609 VG54
50,0 pr— 0.0 o]

e s
T e it O

400) 400

300 300]

200) 200]

109 100

000 W00, 6000, 8000 10000 12000 14000  16000. 18000 000 4000 6000 8000 10000 12000  14000. 16000 18000
Froquency (MHz) Froquency (MiHz)

site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL

Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

1 (@BuVim) Date: 20240629

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500

site
Condition

Frequency (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

evel (@B

Date: 20240620

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]
400

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500

Froquency (MHz)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

17.7G
~18G

Avg.

1 (@BuVim) Date: 20240629

1300
1200
1109
1000

s00)
00|

AVG |54

500]

300|

109

7700

site
Condition

7730, 17750, 1770, 17790, 17810, 17830, 1785017870, 17890, 17910, 17930, 17950, 17970, 18000
Frecquoncy Mit)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

) a8y

Date: 20240629

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

) @Bovim) Date: 20240629 o (aBovm) Date; 20240629
1300 1300
1200 1200)
1109 1109
1009 1000
900 00|
o p ek 800l 7
700 L 700
600 Lo AVG 54 oo L VG 54
500 [ AR AN s00 § I e e
400) s 400 o dnm
300 00|
200) 200|
100 100|
%00 000 600 000 0006 12000 14060 16000, 16000 0 W00 6000 000 10006 1000 14000 16000, 18
Freauency (WHz) Freauency (WHz)
si o3cHOT-HY <03CHO7-HY
Condition  PEAK 74 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

1 (@BuVim) Date: 20240629

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500

site
Condition

Frequency (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

evel (@B

Date: 20240620

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]
400

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500

Froquency (MHz)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

17.7G
~18G

Avg.

1 (@BuVim) Date: 20240629

1300
1200
1109
1000

s00)
00|

AVG |54

500]

300|

109

7700

site
Condition

7730, 17750, 1770, 17790, 17810, 17830, 1785017870, 17890, 17910, 17930, 17950, 17970, 18000
Frecquoncy Mit)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

) a8y

Date: 20240629

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1 Horizontal Vertical

) (@Buvim) Date: 2024.06.27 A (6Buvim) Date: 2024.06.27
1309 1300)
1200 1200)
0o 1100
1009 1000)
900 50|
9 PEAK T 509 PEAK T4
700 700
] . ]
o ) I e o e AN A I
00) ekl e 04 R P e
300 00|
200) 200
100 100
%00 000 600 8000 o006 12000 14000 16000, 10000 00 000 6000 000 0000 1000 14000 16000, 18000
Froquency (WHz) Frequency (Miz)
site o3cHo7-HY site <03cHo7-HY
Condition  PEAK 74 3m HF_ANT_00075962 HORIZONTAL

Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-36 of 47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

17.7G
~18G

Avg.

site
Condition

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

A (@BuVim) Date: 20240627 evel (@B Date: 2024.06-27
1300 1300
1200 1200
110 0|
1000 1000
900 900
800 s00)
700 700)
600) AVG[54 609 VG 54
500] s00]
400) 400)
300 300]
200) 200)
100] 100
14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500 14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500
Frequency (MHz) Froquency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
1 (@BuVim) Date: 20240627 ) a8y Date: 2024.06-27
1300 1300
1200 1200
110, 00|
1000) 1000
90| 90|
s00) s00)
00| 700)
600) AVG |54 609) AVG 54
500] s00]
300| 300)
200 200)
109 100
7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frecquoncy Mit)

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical

A (@Buvim) Date: 2024.06.29 A (dBuvim) Date: 2024.06.20
1300 1300
1200 1200
1100 o)
1000 1000
900 904
09 PEAK 74 80 PEAK 74
700 700
609 WG 54 e G 54
s00f= e 504 —
B 7 e
KISV T S e o IV PR W s

400 400
309 304
200 200
109 100

000 000 G000 8000 f0000 72000 14000 16000 18000 000 000 6000 8000 10000 12000 4000, 16000 18000

rrrrrr y (iz) Froquency (M)

site +03CHOT-HY site +03CHO7-HY
Condition +PEAK_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK 74 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-38 of 47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

1 (@BuVim) Date: 20240629

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500

site
Condition

Frequency (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

evel (@B

Date: 20240620

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]
400

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500

Froquency (MHz)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

17.7G
~18G

Avg.

1 (@BuVim) Date: 20240629

1300
1200
1109
1000

s00)
00|

AVG |54

500]

300|

109

7700

site
Condition

7730, 17750, 1770, 17790, 17810, 17830, 1785017870, 17890, 17910, 17930, 17950, 17970, 18000
Frecquoncy Mit)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

) a8y

Date: 20240629

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2024-06-29

AAAAAAA

VG 54
S e e R

4000 6000, 8000. 10000,
Frequency (MHz)

03CHO7-HY
+PEAK_74 3m HE_ANT_00075962 HORIZONTAL

12000, 14000, 16000 16000

Date: 20240629

G54
R

2000 5000, 8000 10000 12000 14000 16000, 18
Frequency (MHz)

£03CHO7-HY
+PEAK_74 3m HE_ANT_00075562 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-40 of 47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

Horizontal

Vertical

17.7G
~18G

Avg.

g
600 VG 54 600 AVG 54
]
s
S T TS A T T T S T TS 0 O T T A A TS T e T S S T4
14.47G
~14.5G
Avg.
o]
g
600 VG 54 609 AVG 54
g
]
o
e s

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

1 Horizontal Vertical

1 (@BuVim) Date: 20240629 ) (@Buvim) Date: 20240629
1300) 1300

1200) 1200

1104 10|

1000) 1000

900) 90|

809 PERK 74, 809 PERK 74
700 700)

600) e z G 5 609 AVG 54
509 7 et S e 509] i B L
400) i 400

300 300]

200) 200]

109 100

000 4000, 5000. 8000 10000 12000 14000 16000, 18000 000 W00 6000 8000 10000 12000  14000. 16000 18000
Froquency (MHz) Froquency (MiHz)

site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_74 3m HF_ANT_00075962 HORIZONTAL

Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-42 of 47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

Horizontal

Vertical

17.7G
~18G

Avg.

g
600 VG 54 600 AVG 54
]
s
S T TS A T T T S T TS 0 O T T A A TS T e T S S T4
14.47G
~14.5G
Avg.
o]
g
600 VG 54 609 AVG 54
g
]
o
e s

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

1 Horizontal Vertical

1 gBuvim) st 02406 29 1 gBuvimy oaes 0240829
1309 1300
1200 1200
09 o
1000 1000
s0d s0q
209 PEAK 74 800 PEAK 74
700 700
sool— g i 509 o)
e
500/ 7 P s00f | ey
” R raama: s T B e i
Py 10
%00 200
200 200
100 100
T Jooe oo, GGofooos 2000, 7Aoo, Toose,  Tadoo oo TodG oo, w00 fosde 12000, 7000, faude  Tad0o
Frsquency e rscuency (i)
site oschoze ste oschozny
CondionPEAK_74 3m HE_ANT.00073962 HORIZONTAL

Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

Horizontal

Vertical

17.7G
~18G

Avg.

g
600 VG 54 600 AVG 54
; L
]
s
S T TS A T T T S T TS 0 O T T A A TS T e T S S T4
14.47G
~14.5G
Avg.
o]
g
600 VG 54 609 AVG 54
g
]
o
e s

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D1-45 of 47



ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

Emission above 18GHz

2.4GHz WIFI 802.11b (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b SHF

1 Horizontal Vertical

A (@Buvim) Date: 2024.07.20 el (dBuVim) Date: 20240720
1300) 1300
1200) 1200
1100) 0|
1000) 1000
900) 900
800) PERK74| 809 PEAK_74
700 700]
609 VG 54 609 AVG 54
500 500)
00) 400 |
R -
309 300]
200) 200)
100 100]
8000 19000. 20000. 21000, 22000, 23000, 24000, 25000 8000 19000 20000, 21000, 22000. 23000, 24000, 2
Frequency (MHz) Frequency (MHz)
site £03CHO7-HY site £03CHO7-HY
Condition +PEAK_74 1m SHE-EHF_S170991 HORIZONTAL n

+PEAK_74 1m SHE-EHF_S170991 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b LF

1 Horizontal Vertical

o . tod 1 .
34.3) = . 343 5

4 o 3 n Py
2 S o S
™ sl

ey ey -

QP/
Peak

TEL : 886-3-327-3456 Page Number : D1-47 of 47
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (6Buvim) Date: 2024-06.28 el (@Buvim) Date: 2024-06.28
1300 1300
1200 1200
1100 o)
1000 A 1000
90.0) e 90|
800 / 800 T
700 700
500 60
e, v T
PO e iashee s00) rssorsecmisaasioaseteod!
400 40
300 300
200 200
109 100
510 2520 7540 7360 230, 240, 2415 000 00 00 700 1900 2100 2300 200, 2700, E
Frequency (MHz) Freauency (MH2)
site £03CHOT-HY site £03CHO7-HY
Condition £ PEAK_BE_74 3m HE_ANT 00075962 HORIZONTAL Condition £ PEAK_74 3m HE_ANT_00075962 HORIZONTAL
 RBW:1000.000KHHz VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
1 (6Buvim) Date: 2024-06.28 el (@Buvim) Date: 2024-06.28
1300 1300
1200 1200
110 o)
1000 1000
900 90
800 0.
700 700
500 i 60 1 T
500 el 509 ) L E———
L~ L
400 B R R
300 304
200 200
100 100
510 2520, 2540, 2360, 2380, 2400, 2415 000 0. 00 700 1900 2100 2300 2600, 2700, E
Frequency (MHz) Freauency (MHa)
+03CHOT-HY +03CHO7-HY
Condition $AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition £ AVG_54 3m HF_ANT_00075962 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-1 of 46



ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
2 Vertical Fundamental
110.0f 110.0| 1
o
o . i T v — T
50.0f 500t At g
o
o
e o oo oo ey o o
Peak
100.0| - 100.0|
wd
i — SE=——
40.0) m_nWjJ
2
oo o wasts TR A
Avg.

TEL : 886-3-327-3456

Page Number : D2-2 of 46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Peak

1 @BuVim)

Date: 20240629

I

Y }

site
Condition

3102320,

2340, 2360,

2380, 2400, 2420, 2440, 24
Froquency (MHz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

) (@Buvim)

Date: 20240629

1300
1200
o)
1000
904
a0
700
60

0.0 A g

400
304
200
100

PERK 74

000 300, 1500, 700 1900,

site
Condition

Frequency (MiHz)
+03CHO7-HY

+PEAK_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

200, 2500 2700 3000

Avg.

1 (g8

)

Date: 20240629

=

S — e e V1=

3102320

site
Condition

2340, 2360, 2400, 2420,

2360, 2440, 24
Froquency (MHz)

o3cHO7-HY

AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHZ SWT:AUto

A (@Buvim)

Date: 20240629

1300
1200
o
1000
90
a0
700
600

s00]

300]
200)
100]
000 300 1500, 700 1900 2100 2300  2500. 2700 3000
Frequency (MHz)
site +03CHO7-HY
Condition

+ AVG_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20240629
/- \
\\/\ e 4
I i H
T T 7. 70, 7 750 o B0
Froaquency ()
oaco7 Y
Condition PEAK_BE_743m HF_ANT_ 00075562 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

1 (@BuVim)

Date: 20240629

AVG_BE 54|

2840, 2450, 2450, 270,
Froquency (MHz)
o3cHO7-HY

AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHZ SWT:AUto

2480, 2490, 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-4 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 @BuVim)

Avg.

RBW:1000.000KHz VBW:0.010KHZ SWT:AUto

+RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

R oo R
110.0f 110.0| 1
] FEN
o
by e—— 1
50.0) 50,0yt b
o
o
e e o
Peak
o
500 T 50| o L ———]
40.0| T Py S e
o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20240629

=

PERK_BE 74|

430 2840,

+03CHO7-HY

R T
2460, 2470, 2480,
Froquency (MHz)

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

2490,

Left blank

Avg.

1 (@BuVim)

Date: 20240629

AVG_BE 54|

2840, 2450,

o3cHO7-HY

2450, 270,
Froquency (MHz)

AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:0.010KHZ SWT:AUto

2480, 2490, 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-6 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

2 Horizontal

Fundamental

A (@BuVim)

Date:2024.06.26 ) @wuvim) Date: 2024.06.26
1300 1300
1200 1200
100 o] 1
1000 SR N 1004
o0d \ wd
00 PERK BE_74 w00 PERK 74
700 \\, L 700
ooy NG e —— bl i sttt | Voot i
s00) [P O B N A
100 400
300 300
200 200
100 109
50 24692165 24672468.2871 T 201 700 G0 W00 w00 o0 1800 7o B0 200 700, 00
Froauency (i) Froquency (HH:)
0acho7-H <030H07-HY
Conditon  PEAK_BE _74 3m HF_ANT_00075562 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KH2 VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEW:3000.000K Hz SWT:AUto
Peak
) @ouvim) Date:2024.06.28 ) @@avimy Date: 2024.06.26
1300 1200
1200 1200
109 0]
to00 T 1000
200 ™ a0
800 004
700 700
600 WG BE 54 g G 54
500 /\/R N~ o~ 500] — a—
100 B et e
300 200
200 200
100 100
50 24692155 246724632871 ZaaT 01 F=) L R (R 0
Freauency () Froquency (HH2)
site 0ackor-H site <030H07-HY
Conditon $AVG_BE 54 3m HF_ANT_00075962 HORIZONTAL Condition $AVG_54 3m HF_ANT_00075362 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

) aBuvim) Date: 20240628 ) aBuvimy Date: 20240625
1209 1200
1209 1200
109 10 "
I
1009 - 1000
500 s0q)
800 IPEAK_BE_74| 809 PEAK 74
109 700
600 N asuNE . 60 -
vt
500 500pg e A S
400 400
09 s00)
00 200
100 100
0 AR R 2T Zioi 7 = om0 e w0 Zoo oz @ 3000
Trouency (i) Froguency (i)
cachor-y saacro7-#y
Conditon {PEAK_DE_74 3 HE_ANT. 00075562 VERTICAL Condiion PEAK 78 3m HF_ANT_ 00075962 VERTICAL
RBWEI000.000KH2 VEW:3000.000KHz SWT:AUKO REW:100.000KH2 VEW:3000.000KHz SWT:AUto
) aBuvim) Date: 20240028 ) aBuvimy Date: 20240625
1209 1200
1200 1200
100 100
Tonaf T 1000)
904 \’\ 904
00 s0q)
609 T T e B 54 soay A 54
509 ™S 504 ; ]
B A
P I Py
200 200
0 200
100 100
50 46325 TAGT IO AT Ziw o = T e m o zwo ez @ 0
rouency (i) Frequancy (b}
ste cachor-y site saaco7-uy
Conditon AVG_BE 54 3m HF_ANT_00075562 VERTICAL Conition £AVG 54 3m HF_ANT_00075962 VERTICAL
RBWEI000.000KHz VWA 010KHE SWTAULD REWEI000.000KH VBW:0.010KHz SWTAUD

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

Peak

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 2024.06.27
\/v.«,
A
310 2320, 240, 2360. 2380, 2400, 215
Frequency (MHz)
£03CHO7-HY
Condition +PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL

el (dBuVim)

Date: 2024-06-27

1300
1200
o)
1000
90
a0

PEAK74

700]
600]

5001l in o AR

40
300
200
100

e

site

300 1500, 1700, 1900 2100 2300.

Frequency (MHz)
£03CHO7-HY

+PEAK_74 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

20 E

Avg.

1 (@BuVim)

Dato: 2024-06.27

N

;o

310 2320, 2340,

2360, 2360,
Frequency (MHz)
£03CHO7-HY

+AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2400, 215

1300
1200
o)
1000

00

Date: 20240627

90
0.
700
60
50

300
200)
100]

e

I RS VO N

| VG54
B L_—__.‘—«

site
Condition

000

300 1500, 1700, 1500 2100 2300,
Frea

ency (Wiiz)

$03CHO7-HY
+AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2700,

E

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-9 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2024-06-27

310 2320, 2340, 2360,
Froquency (MHz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

site
Condition

2380,

2400, 215

) (@Buvim)

Date: 20240627

1300
1200
o)
1000
904
a0
700
60

400
304
200
100

B
50,01

PERK 74

e

000

site
Condition

300, 1500, 700 1900,
Frequency (MiHz)
+03CHO7-HY
+PEAK_73 3m HF_ANT 00075962 VERTICAL
*RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

200, 2500 2700 3000

Avg.

A (@BuVim)

Date: 20240627

310 2320, 240, 2360,

Frequency (MHz)

site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

2380,

2800,

) aBu

Date: 20240627

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

P

300]
200]
100]

000

site
Condition

300 500, 700, 1s00. 2100,
Frequency (MHz)
+03CHO7-HY

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

200, 2500 2700 0

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

o
—_— /
a0l e o) i
mnWMWW 500wk I e M AT  chadaut b
o
o
e oo o
Peak
100.0| = 100.0|
by /
L —E L 504 - = ]
40.0) 40,0 T T ="
e

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No

. FR450318A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Horizontal Fundamental

1 (@BuVim) Date: 2024-06-27

N

N,
g
s00) M\M PEAK_BE 74
7
500 %MMJMW A

430 2840, 2450, 2460, 0. 2480, 2490, 2500
Froquency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

1 (@BuVim) Date: 20240627
1300)

1200)

1100

P .

600) \ AVG_BE 54|
500 e

400)

300

200)

109

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

vate: 20240827 J B vat: 20240627
1304 1204
1204 1204
110.0f 10,0 1
100 taa 100
90.0 \ 90.0|
800 MM 804 | PEAK 74,
700 70 /
60 : s0d
O SR AT R s o PO T R e e
109 100
%00 304
09 204
10d 10d
D T - . ST T oo a0 T o T o0 Bwo oo To 30
roauency (e Feaiency (i)
sie oscHo Y ste oscHor Y
Conditon  {PEAK_BE.78 3m HF_ANT 00073962 VERTICAL Condiion PEAK_743m HF_ANT 00075562 VERTICAL
HBWAL00G000kHz VBW:3000.000KHz SWTAUt0 RBW:1000.000KH VEW:3000.000KHz SWTAuto
Peak
vate: 20240027 2 B bat: 20240627
1304 1304
1204 1204
100 10
100 1004
o0 s0d
w09 s0d
70 70d
600 —— o0 / o
s0d T s0d —
40.0| An.n‘w‘/ﬁ
309 304
209 204
10d 104
T T - . ST T o T T T 0 B B T o
roasency (e Hediency i)
ste oscHor iy ste oscHo 1Y
Conditon1AVG_BE.54 3m HF_ANT 00075962 VERTICAL Condion {AVG_545m HF_ANT_ 00075562 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Vertical Fundamental

1 (@BuVim) Date: 2024-06-27

e e

- M
800 PEAK_BE 74

'
\
P S,

430 2840, 2450, 2460, 0. 2480, 2490, 2500
Froquency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left Blank

1 (@BuVim) Date: 20240627

o \
600 . A B 54|

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

Avg. Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

) @0uvim) Date:2024.06.27 ) @wuvim) Date: 2024.06.27
1300 1300
1200 1200
110.0) 10.0| -
g ————-
1000 1000
200 909
800 \ IPEAK BE_74 800l PEAK 74,
700 e = 70
500 s 600 o
50.0 SO0 oAb e g e A
100 400
300 300
200 200
100 109
50 24692165 24672468.2871 T a0 700 G0 W00 w00 o0 1800 7o B0 200 700, 00
Froquency (Wz) Froquency (HH:)
0acho7-H <030H07-HY
Conditon  PEAK_BE _74 3m HF_ANT_00075562 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KH2 VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VEW:3000.000K Hz SWT:AUto
) @ouvim) Date:2024.06.27 ) @@avimy Date: 2024.06.27
1300 1200
1200 1200
109 0]
1000t 1000
900 909
800 004
700 700
609 609 VG 54
s00) 509
L p——
o o A OO SN A
300 200
200 200
100 100
50 24692155 246724632871 ZaaT o1 F=) L R (R 0
Froquency (Wz) Froquency (HH2)
site 0ackor-H site <030H07-HY
Conditon $AVG_BE 54 3m HF_ANT_00075962 HORIZONTAL Condition $AVG_54 3m HF_ANT_00075362 HORIZONTAL
 RBWL1000,000KHz VBWA0.010KHz SWT:AUto +RBWF1000.000KHz VBW:0.010KHz SWTAuto

TEL : 886-3-327-3456

Page Number : D2-15 of 46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

1 gBuvim) oate: 20240827 J B vat: 20240627
1304 1204
1204 1204
o 1o
;
[, S - 100
a0 s0d
800 IPEAK BE_74 800l PEAK 74,
e
500 »M“WWMW 600
e T B s e
50.0 50.0pmwhcnsytingehe MM bt
109 100
%00 304
09 204
10d 10d
o TS T A AT i =0 oo a0 T o Tam 70 Bwo w0 To 30
Treauoncs i) Frouoncy (i)
oscHo Y oscHor Y
Conditon PEAK_6 78 3m HE_ANT 00075562 VERTICAL Condition PEAK_743m HF_ANT. 00075562 VERTICAL
HBWAL00G000kHz VBW:3000.000KHz SWTAUt0 RBW:1000.000KH VEW:3000.000KHz SWTAuto
s oo oate: 20240027 2 B bat: 20240627
1304 1304
1204 1204
100 10
100 1004
sngf ot s0d
w09 s0d
70 N 70d
00 N 09 i
"
500 L s00] = —
40.0| 1 40,0
309 304
209 204
10d 104
AR T TG IRT i = o T T T T 0 B B T o
reauones i) Foauoncy i)
ste oscHor iy ste oscHo 1Y
Conditon AVG BE 54 3m HE_ANT 00075962 VERTICAL Condition VG54 5m HE_ANT_ 00075562 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. D2-

16 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

100
s
100.0| [ 100.0|
a0
800 200 PEAK 74,
e " il
O e soohrssasibi por— ——— A et
300
Hroawene mt) Heaioncy o)
RBW1000 000Kz VBM000 000K SWT A0 RBI1000 000K VEWL13000 000K SWTAS
Peak
1200
a0
Ly ‘
504 E——— s00) B R e s
40.0| u— 40.0[ "—’J’_/—VQ
%00
Freavency iz Freaiency (i)

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

) @Buvim) Date: 2024.06.28 ) (@Bavim) Date: 2024.06.28
1300 1300)
1200 1200)
1100 1100 :
o
1000 1004
900) 904
s00) 804 vk
700 700
1
500 600
500 O O RS RSPV RPIP IS i bt
400 400
300 300
200) 200
100 100
S0 20, a0, 760, Ty Za00. s G0 a0 900 00 900 Zi00 200 2600 200, 00
Froquency (Wiz) Froquency (MHa)
site oacHo7-HY ite <0acHo7HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 VERTICAL Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
) @Buvim) Date: 2024.06.28 ) (@Bavim) Date: 2024.06.28
1300 1304
1200 1200)
1100 1100
1000 1004
900 904
s00) 804
700) 70|
o A5 54
500] w_/_/_____l_/ ]
POy N
300) 304
200) 200
100 100
S0 2o, Ty 760, a0 700, s G0 a0 900 00 a0 Zi00 200 Zeon 200, 0
Frequency (Wiz) Frequency (MHa)
site 0acHo7-HY site <0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT 00075962 VERTICAL Condition +AVG_S4 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW0.010KHz SWT:AULD  RBW-1000.000KHz VBW0.010KHz SWT:AUtD

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

Horizontal

Fundamental

Peak

1 @BuVim)

Date: 20240628

B

O PO s s

3102320, 2340, 2360, 2380, 2400,
Froquency (MHz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

site
Condition

2420,

2440, 24

) (@Buvim)

Date: 20240628

&
cobseivantios
500 b A

PERK 74

O —

000

site
Condition

300, 1500, 700 1900,
Frequency (MiHz)
+03CHO7-HY
+PEAK_73 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

200, 2500 2700 3000

Avg.

A @BuVim)

Date: 20240628

50.0 /

—

400)

300)

200)

109

3102520, 2340, 2360, 2380, 2400, 220, 2040, 24
Frequency (MHz)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

) aBu

Date: 20240628

1300
1200
o
1000
90
w0

AVG 54
300]
200]
100]
000 300 1500 700, 1e00. 2100 2300 2600.  Z700. 0
Frequency (MHz)
site +03CHO7-HY
Condition

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (g8

Vim) Date: 20240628

bl PEAK_ BE 74

PPN

4
Jh T S———

2840, 2450, 2460, 0. 2480, 2490, 2500
Froquency (MHz)

+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

A @BuVim)

Date: 20240628

AVG_BE_54]

2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

Vertical

Fundamental

1 @BuVim)

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

R oo R
o
60.0) ; 60.0|
MQW‘NNMMMWWWW 5n.nM -
o
o
e e o
Peak
o]
90,0 ’\f\ﬂ 90.0|
m‘—v___/_,_/_/ 504 — ]
40.0) m_nM
e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20240628

PERK_BE 74|

430 2840, 2450, 2460, 0.
Froquency (MHz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

2480,

2490, 2500

Left blank

Avg.

A @BuVim)

Date: 20240628

AVG_BE_54]

430 2840, 250, 2460 2470,
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

2480,

2490, 250

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

Horizontal

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUto

vt 2024628 — vae 2024.0628
1309 1300
1209 1200
110.0] 10,0 1
S —
1000 1000
a0 %0
) PERK_BE 74 w0 PEAK 74
700 ; 70d
00l st s0d
S
AV S P J B T DR TRy S
500 .
ad and
09 300
200 200
109 100
0 T BT T 7 0 L N S~ T
Freauoncy (e Freauoncy (e
oschor v oscuor e
CondionPEAK_BE 74 3m HF_ANT 00075562 HORZONTAL Conditon PEAK 78 3m HE_ANT 00075962 HORIZONTAL
RBAV1000 000Kz VW00 000KH SWTAUT0 RBW1000 000K VEW13000 000K WAt
. e 2024628 — vae 024.0628
1300 1500
1200 1200
o9 o)
%! IS B —— 1000
a0 o
s 509
70 & 700
ooy T~ G BE 4] 609 G 54
509 e T 50 7 S e——
s
ad | and
30 309
204 200
100 100
ST 7 0 T S - S o
Freauoncy (e eauoncy (e
sie oscrorse s oschor e
Condifon | AVG B 543m HF_ANT 00075562 HORIZONTAL Conditon

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:AUo

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

man"l‘""'ww"““ 100.0|

w0 Y ve o 7 s0q peak 74
wl A o

o PR YV RO sninMwJ s
o

o

e e o
Peak

o]

MQW\\ 90.0|

a0 \ s0q

500 — S04 — S ——
40.0) + An.n\/ﬁw/

e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz

2 Horizontal Fundamental

A (@Buvim) Date: 2024.07.06

o aBavim) Dates 2024.07.06
1300 1300
1200 1200
1100 P 1100
1000 Y 1000
900 500
800 200 PEAK 74
700 704
el \
600 e 60.)
50.0] 50.0% WWMWWWW s
100 400
300 200
200 209
100 100
50 750 EZD 760 70 70 715 G0 w00 0h W0 600 70 B0z 700 E
Freaquency (Wn) Freauency (WHz)
Site 03CHO7-HY site +030H07-HY
Conditon PEAK_BE 74 3m HF_ANT_00075562 HORIZONTAL Condition +PEAK_78 3m HE_ANT_00075562 HORIZONTAL
 RBW:1000,000KHz VBW:3000.000K Hz SWTiAuto RBW:1000,000KHz VEW:3000.000KHz SWTiAuto
) (@wuvimy Date: 2024.07.06 e Dates2024.07.06
1300 1300
1200 1200
1100

0|

1
1000 V‘\ 1000

900) 90|

800) 800]

700 700)

s00)

I o s0q I I | ]
09 SR P——

500]
S
PP U e -

309 300

200) 200)

100 100]

310 2320, 2340, 2360, 2360, 2400, 215 000 300, 1500, 1700 1900 2100 2300 2600, 2700, E

Frequency (MHz) Frequency (MHz)

site +03CHO7-HY site $03CHO7-HY

Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition £AVG_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D2-25 of 46
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

Vertical

Fundamental

Avg.

e 2024.7.08 — vate 2024.07.06
1309 1300
1209 1200
:
oo - o)
1000 1000
a0 %0
s 509 .
70 M 700
Py ! o0 ul
oatrcor bttt
w00 pO IS DN e
ad and
09 300
200 200
109 100
i 7 T 765 T Tz L N (- ™
roauency e Feaiency (i)
oschor v oscuor e
Condion PEAK_BE 74 3mHF_ANT 00075562 VRTICAL Conditon PEAK. 783 HE_ANT 00075962 VERTICAL
RBA1000 000Kz VW00 000KH SWTAUT0 RBI1000000KH VEW3000 000KH SWTAuto
e 2024.7.08 — vae 2024.07.06
1300 1500
1200 1200
o9 o)
1000 1000
s0d o
s 509
70 700
600 600 AVG 54
500 : 500 L ——
o A S A R i
30 309
204 200
100 100
o T i o T Fiow i T S - S o
roauency e Hediency i)
sie oscrorse s oschor e
Condion | AVG B 543m HF_ANT 00075962 VERTICAL ConditonAVG 54 3m HE ANT OOD7S96 VERTICAL
RBWE1000.000KHS VBWL 000K, SWTA

+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2024-06-28

AAAAAAA

i

VG 54

I PO W e

4000 6000, 000, 12000, 14000, 16000 16000
!

10000,
requency (MHz)

03CHO7-HY
+PEAK_74 3m HE_ANT_00075962 HORIZONTAL

Date: 20240628

B R e e

AVG 54

000

2000 50008000, 0000 12000 14000 16000, 16

10000
Frequency (MHz)

£03CHO7-HY
+PEAK_74 3m HE_ANT_00075562 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

1 (@BuVim) Date: 20240628

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500

site
Condition

Frequency (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

evel (@B

Date: 20240628

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500

Froquency (MHz)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

17.7G
~18G

Avg.

1 (@BuVim)

Date: 20240628

1300
1200
1109
1000

s00)
00|

AVG |54

500]

300|

109

7700

site
Condition

7730, 17750, 1770, 17790, 17810, 17830, 1785017870, 17890, 17910, 17930, 17950, 17970, 18000
Frecquoncy Mit)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

) a8y

Date: 20240628

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical

oo 2240628 s oo 20200528

w0 w0

g -

oo o

10 w0

s00 s0d

09 PEAK 74 80 PEAK 74

00 709

609 by Fi WG 54 e A6 54

w00 7 p— 500 E—
el e

b et o o I S

%09 200

00 00

100 100

oo Tooo e o000 o0 7o 7ame o oo w00 ooon 0000 et anto
Sroasane i) Sracuane i)

st —— ste p—

Gondton-PEAK_ 743 HF_ANT 00075962 ORIZONTAL Gondiion PEAK_743mH_ANT 0007962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

1 @BV

) Date: 20240628

AVG[54

4470 14T

site
Condition

314475, 144TT. 14479, 14481, 14483, 14485, 14457, 14489, 14491, 14493, 14495, 14497, 14500

Frequency (MHz)
+03CHO7-HY

+AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

evel (4B Date: 20240628

1300
1200
o)
1000
90
w0
700

609 VG 54

s00]
400)

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500
Froquency (MHz)

+03CHO7-HY

+ AVG_54 3m HF_ANT_00075962 VERTICAL

*RBW/:1000.000KHz VBW:1.000KHZ SWT:AUto

site
Condition

17.7G
~18G
Avg.

1 (@BuVim)

Date: 20240628

1300
1200
1109
1000

s00)
00|

AVG |54

500]

300|

109

7700 17730, 7

site
Condition

7750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

+03CHO7-HY
+AVG_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

) a8y Date: 20240628

1300
1200
o
1000
90
w0
700

609) AVG 54

s00]

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site
Condition

ACHO7-HY
+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW/:1000.000KHz VEW:1.000KHZ SWT:AUt0

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Vertical

) (@Buvim) Date: 2024.06.28 A (6Buvim) Date: 2024.06.28
1309 1300)
1200 1200)
0o 1100
1009 1000)
900 50|
9 PEAK T 509 PEAK T4
700 700
0 =) G 5 600l A6 54
500 T 500} 1 e et ——
w9 DN SPAIPNN RS v 0 Joa A
300 00|
200) 200
100 100
%00 000 600 000 o006 12000 14060 16000, 10000 00 000 6000 000 0000 1000 14000 16000, 18000
Froquency (WHz) Froquency (MHz)
site o3cHo7-HY site <03cHo7-HY
Condition  PEAK 74 3m HF_ANT_00075962 HORIZONTAL

Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D2-31 of 46
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

A (@BuVim)

Date: 20240628

1300
1200
1100
1000
909
800
709

AVG[54

500

400)

14.47G
~14.5G

Avg.

Frequency (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500

evel (@B

Date: 20240628

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500

site +03CHO7-HY
Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

Froquency (MHz)

1 (@BuVim)

Date: 20240628

1300
1200
1109
1000

800)
700)

AVG |54

500

300

109

site
Condition

17.7G
~18G
Avg.

7700 17730, 17750 17770, 17790, 17810, 17830. 17850, 175
Frequency (MHz)

)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

/870, 17890, 17910, 17930, 17950, 17970, _ 18000

) a8y

Date: 20240628

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

0

s

809 PEAK 74 809

70.0) L 70|

b ——— ——
- e a;

s

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Vertical

A (@BuVim) Date: 20240628

1300
1200
1100
1000
909
800
709

AVG[54

500
400)

14.47G
~14.5G

Avg.

site
Condition

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500

Frequency (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

evel (@B

Date: 20240628

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500

site +03CHO7-HY
Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

Froquency (MHz)

1 (@BuVim) Date: 20240628

AVG |54

site
Condition

17.7G
~18G
Avg.

7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

) a8y

Date: 20240628

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]
00

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

2 Horizontal Vertical

1 (dBuVim) Date: 20240628 A (dBuvim) Date: 2024.06.28
1309 1300]

1209 1200)

1100 100

1009 1000]

904 900

209 PEAK 74 800 PEAK 74
700 700

2

609 i ) 609 AVG 54
9 ~ I e e 509 IO RS e

00 e Ayt 100 sy =

309 1 309

200 200

100 100

000 000 G000 8000 10000 12000 14000 16000 18000 000 000 6000 8000 10000 12000 14000, 16000 18000
Frequency (MHz) Frequency (MHz)

site +03CHOT-HY site +03CHO7-HY
Condition + PEAK_74 3m HF_ANT_00075962 HORIZONTAL

Condition +PEAK_73 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

1 (@BuVim) Date: 20240628

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500

site
Condition

Frequency (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

evel (@B

Date: 20240628

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500

Froquency (MHz)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

17.7G
~18G

Avg.

1 (@BuVim)

Date: 20240628

1300
1200
1109
1000

s00)
00|

AVG |54

500]

300|

109

7700

site
Condition

7730, 17750, 1770, 17790, 17810, 17830, 1785017870, 17890, 17910, 17930, 17950, 17970, 18000
Frecquoncy Mit)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

) a8y

Date: 20240628

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR450318A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Vertical

A (@Buvim) Date: 2024.06.28 A (dBuvim) Date: 2024.06.28
1300 1300
1200 1200
1100 o)
1000 1000
900 904
09 PEAK 74 80 PEAK 74
700 700
60 WG 54 e G 54
500 2 T SR s0f B L]
400 400
309 304
200 200
109 100
000 000 G000 8000 f0000 72000 14000 16000 18000 000 000 6000 8000 10000 12000 4000, 16000 18000
Froquency (WHz) Froquency (MHz)
site +03CHOT-HY site +03CHO7-HY
Condition +PEAK_74 3m HF_ANT 00075962 HORIZONTAL Condition +PEAK 74 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

A (@BuVim)

Date: 20240628

1300
1200
1100
1000
909
800
709

AVG[54

500

400)

14.47G
~14.5G

Avg.

Frequency (MHz)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 1A4G7. 14489, 14401, 14493, 14495, 14497, 14500

evel (@B

Date: 20240628

1300
1200
o)
1000
90
w0
700
60

VG 54

s00]

300]
200)
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14403, 14495 14497, 14500

site +03CHO7-HY
Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

Froquency (MHz)

1 (@BuVim)

Date: 20240628

1300
1200
1109
1000

800)
700)

AVG |54

500

300

109

site
Condition

17.7G
~18G
Avg.

7700 17730, 17750 17770, 17790, 17810, 17830. 17850, 175
Frequency (MHz)

)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

/870, 17890, 17910, 17930, 17950, 17970, _ 18000

) a8y

Date: 20240628

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

300)
200)
100

7700 17730, 17750, 1770, 17790, 17870, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Froquency (MHz)

site +03CHO7-HY
Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2024-06-28

AAAAAAA

L

o

G 4
i NSNS I e e e e |
sl
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Appendix E. Duty Cycle Plots

Antenna Band

Duty
Cycle(%)

T(us)

1/T(kHz)

VBW Setting

802.11b

99.86

10Hz

802.11g

98.90

10Hz

802.11ax HE20 Full RU

98.58

10Hz

802.11ax HE20 106 RU

97.03

2057

0.49

1kHz

<Ant. 1>

802.11b

802.11g

Agilent Spectrum Analyzer - Swept SA
T g g

NAUTD 032512 PM An27, 3024 — — -
| #Avg Type: RMS r:;..cz ] r Marker RL Hvg Type: RMS 1232 4‘::':1 25.124[ Marker
PNO: Fast - :‘::1 F";: :;" AvgiHol: 11 Juaiges PO Fasi —>~ Trig:Free Run AvglHold: 111 i o
IF Gain:Law en: € ; 4
SelectMarkE:' IFGain:Low #Arten: 10 dB SelectMarker'
4
‘\fﬁ\ll:'.it.i- Ref 106.99 dBpV k Ref 106.99 dBUV . |
Normalf -X L Norm:
Deltaj Dett
Fixed»| Fixed»|
Center 2.437000000 GHz Span 0 Hz Center 2.462000000 GHz S
pan 0 Hz
Res BW & MHz #VEW 8.0 MHz Sweep_20.00 ms (5001 pts) orl[Ires BW 8 MHz #VBW 8.0 MHz Sweep 6.000 ms (3001 pts) ol
i | S ST o = R 7
1 82 t () 6620ms () 0,398 B 'g"? o TN R e
3 o t i 2632 ma () 043045 2N t 2620ms 88705 dBuV
: Properties» 3 a4 t s 1448 ms (A) 0,096 dB )
g F ' 9,068 ms 97642 dBUV a F t 2620ms 98.705 dBUV Properties»|
5 :
4 7
i el 2 b
o
1 v }? 102
< > 2 .
Agilent Spectrum Analyzer - Swept SA
o 7L & 07.01:31 61 1 25, 2024 AL IGNALTO | D5:15/55 P A 25, 2024
arker 4 1.60333 ms #vg Type: RMS T B2 Traceietector #hvg Type: RMS a e Marker
I FHOFas = Trig:Free Run AvglHeld: 11 T PHO: Fast 5+ ;:g:Fr:; ::n Avg|Hold: 11 e
WGaimlow  #Atten: 10 dB < Select Trace FealnLow e SelectMarker |
»
1 4
10 Bidiv__ Ref 106.99 dBpV 0 didiv__ Ref 106.99 dBuV
Log o | X At ]
& L
Clear Write| Norm:
Trace Average| Delt:
Max Holdj Fixed»|
Center 2.412000000 GHz Span 0 Hz Center 2.412000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (3001 pts) Min Holgl| ||Res BW & MHz #VBW 8.0 MHz o
I [_foicion L Fonconuict ] ficion e Ty L
1 42 t () 1045ms (4)  -1999dB 12 t() 2067 (8 3545 dB
z N t 1603ms 96884 dBUV
3 A4 [T 1060 ms (4)  .165dB View Blank 3 a4 [ 2120ms (8) 0036 d Properies»
a N t 1.603 ms 96,884 dBuV Trace On s ?, F t 495T ms 96.496 dBuV P
&
7 H
7
3 8 M
9 More; ] ore|
10 10f3 10 1of2]
" a it #
< s < >

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: E1of E2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450318A

Antenna Band

Cycle(%)

Duty T(us)

1/T(kHz)

VBW Setting

802.11b

99.91 -

- 10Hz

802.11g

98.89 -

- 10Hz

802.11ax HE20 Full RU

98.58 -

- 10Hz

802.11ax HE20 106 RU

96.98 2053

0.49 1kHz

<Ant. 2>

802.11b

802.11g

[INE] 12:34:35PM A 27, 2024
#Avg Type: RMS. TRact] =
Avg|Hold: 11

RO Fart __l Trig: Free Run Tyl

Marker

0 Fast == Trig: Free Run

A
#Avg Type: RMS
Avg|Hold: 11

TracelDetector

oalsonelTRe o] e e 2 LFUNCTIONAADTH L FUNCTION VAL I
1 42 to(a) 8624 ms (A) 0.033 dB

Z N t 1880 ms 103,849 dBuV
3 Ad t () 8632 ms (A) 0.129 dB
; F t 1880 ms 103549 dBuV
[
7
8
9
10
1" -

Properties |

More
1of2

1431 ms (&) -1.776 dB
1616 ms 105.735 dBuV
) D676 dB

1447 ms .
1616 ms 105.735 dBuV

IFGaintow  #Atten: 20 dB ver Select Marker IFGaindow  Atten: 30 dB Select Trace
» »
4 1
LJLJ\L-M v Ref 116.99 dBpV 1‘\ diidiv__ Ref 126.99 dBpV
Normalf | [] )
Deltaf
Fixed»}
‘Center 2.462000000 GHz Span 0 Hz Center 2.462000000 GHz Span 0 Hz
Res BW & MHz #VBW 8.0 MHz Sweep 20.00 ms (5001 pts) orr| [|Res BW & MHz #VEW 8.0 MHz Sweep 5.067 ms (2001 pts)

802.11ax HE20 Full RU

09:27:50AM n 27, 2024
TRACE| s

L T YT
arker 3 A 1.06000 ms #Avg Type: RMS.

Marker

Marker

#Avg Type: RMS

G Fast —+— Trig: Free Run AvglHold: 171 '{fjﬁ' P0: Favt = 11igiFree Run AvglHold: 11 e
IFGaintmw  #Atten: 20 B Select Marker IFGaln:Low  #Atten: 20 dB SelectMarker,
3" 3
10 deidiv__Ref 116.99 dBpV 10 ¢Ridiv__Ref 116.99 dBpV
Log Log
g ‘0 Normalf vy fy
Deltaj
}
Fixed?
Center 2.412000000 GHz Span 0 Hz ‘Center 2.412000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 3.000 ms (3001 pts) o] ||Res BW & MHz #VBW 2.0 MHz Sweep 10.00 ms (3001 pts)|
= [ Focion T FoncrionoT oo e I
;¥ e T30 me ™ 10439 abu 3 ¥ t Soeame ™ 104365 by
1 ms db £ ms '

- Y] t 1080 ms () - 5301 4B . 3 a4 toa 2117 ms (&) 0512¢dB

4 F 1188 ms 104836 dBUV Properties» 4r t 3853ms  104.383 dBuV

5

6 [

: :

g More| Y
10 1of2ff [} 10
1 a2 1 a
< > < >

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page

Number : E2 of E2



	FR450318A_R01_Part15C_AzureWave_AW-CU603(2603)_Appendix B.pdf
	AC Mode1-L
	AC Mode1-N




